
 
 

 
 

 
 
 
 
 
 
 

PRELIMINARY ENERGY ASSESSMENT 
 

 

 

 
 
 
 
 February 20, 2019 (Revised May 6, 2019) 

 
Prepared by:  
Brent Patera 
Senior Business Development Manager 
Turnkey Energy Solutions 
Pacific Gas and Electric Company 
General Office – San Francisco, CA 
415.973.5335 direct 
415.265.7232 mobile 
bxpl@pge.com 
  

mailto:bxpl@pge.com


 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 2 
 

Table of Contents 
1 Executive Summary ............................................................................................................. 4 

1.1 PG&E Sustainable Solutions Turnkey (SST) Program ................................................. 4 
[...]
Based on the data acquired during our investigation, the energy savings identified in this report were 

calculated using customized spreadsheets that use standard engineering practices and assumptions.  

After we calculated the savings for each ECM, the total savings were then calibrated to ensure that no 

savings were “double-counted” in the analysis. All final savings by end-use were compared to total allocated 

end-use energy to ensure total savings fractions fall within expected ranges for the ECMs considered. 

Cost savings are generally calculated using the average unit cost per utility whereby the cost of energy is 

calculated by dividing the total monthly cost (electricity, natural gas, etc.) by the monthly units consumed. 

2.3.5 Project Costs  

Preliminary engineering estimates were developed using manufacturer’s data, contractor estimates, 

and/or standard estimating tools. By design, these estimates are intended to be budgetary with an 

estimated accuracy of +/- 25% of the expected final turn-key implementation costs.  

Should the District elect to move forward with any or all of the ECMs identified in this report, final firm 

fixed costs and savings numbers will be developed and presented in the Investment Grade Audit (IGA).  



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 8 
 

2.3.6 ECM Selection 

The ECMs identified in this report are based on District data, interviews and our professional experience 

with similar work. This report is NOT intended to be an “all or nothing” project proposal. Please note that 

the final selection of ECMs for inclusion in any subsequent phases of the SST Program is entirely at the 

discretion of the District. We have presented all potential ECMs identified by PG&E during the PEA and 

will not proceed with any work until we consult with the District and receive specific notice to proceed. 

 



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 9 
 

3 UTILITY DATA ANALYSIS 
This utility analysis is a fundamental element of the PEA and was utilized to gain a deeper understanding 

of CCSD’s utility consumption and costs. The results of the analysis provide the foundation for all 

subsequent steps in the PEA including comparison and benchmarking of facilities, allocation of energy 

use and cost to systems within individual facilities, and savings calculations.  

The data utilized in this analysis includes annual, monthly and 15-minute electric meter data. The District 

receives electric utility service for its facilities from PG&E. Gas use at the WWTP and Lift Stations 

(NG/Propane) is nominal and has been specifically excluded from this report. 

Electrical Service 

CCSD receives electric service through 44 individual PG&E accounts. Thirty-six (36) months of electrical 

data from June 2015 through May 2018 and the most recent twelve (12) months of 15-minute interval 

data was analyzed as part of this PEA. 

CCSD consumes 1,715,657 kWh of electricity annually at a cost of $333,223 for a total blended rate of 

$0.194 per kWh. Table 3.1 provided a summary of the electric consumption and cost across CCSD’s 

facilities. 

Table 1: Electrical Summary by Usage Area 

 
 

This summary confirms that the WWTP is the single largest electric consumer in the District. Combined, 

the WWTP and Lift Stations account for 70% of CCSD’s total annual utility costs. Water Wells, Water 

Tanks, and Street Lighting are the next largest users at a combined total of 28% of annual utility costs. 

Due to their direct relationship, the WWTP and associated Lift Stations are the subject of this report. 

Annual Use Electric Cost % of Annual % of Annual
Facility Name kWh $ Electric Use Electric Cost

WWTP 1,106,060    172,728$      64.5% 51.8%
Wells 221,993       61,786$        12.9% 18.5%
Lift Stations 93,886         22,221$        5.5% 6.7%
Water Tanks 70,797         16,518$        4.1% 5.0%
Street Lights 38,154         14,634$        2.2% 4.4%
Police/Fire 35,464         7,981$          2.1% 2.4%
Water Yard/SWF Sprayfield 92,234         24,155$        5.4% 7.2%
Administration Facility 25,808         5,982$          1.5% 1.8%
Veteran's Building 22,857         5,047$          1.3% 1.5%
Other 8,404           2,171$          0.5% 0.7%

Total 1,715,657   333,223$     



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 10 
 

We also performed analysis using Fifteen (15) Minute Interval Data for the WWTP using a data 

visualization tool (DVIEW). 

The following are representations of the annual and weekly demand data for the WWTP: 

Figure 1: Annual Fifteen Minute Interval Demand Profile (Jul-18 through Sep-18) 

 



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 11 
 

Figure 2: Fifteen Minute Interval Demand Profile (Typical Summer Month) 
 

 
 
 

Figure 3: Fifteen Minute Interval Demand Profile (Typical Winter Month) 
 

 
  



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 12 
 

Our demand analysis revealed the following key observations: 

• Annual & monthly profiles are extremely flat with an average peak load of approximately 160 kW 

• The annual load factor for the plant is approximately 7,000 hours (summation of monthly peak 

demand divided by the total hours in a year) 

• There are no seasonal impacts on the peak demand 

Upcoming PG&E Rate Changes 
All Investor Owned Utilities (IOU) in California, including PG&E, have pending rate cases filed with the 

California Public Utilities Commission (CPUC) that include rate modifications. The general intent of the 

modifications is to shift the On-Peak Time-of-Use (TOU) periods for the A-6, A-10, E-19, and E-20 tariffs 

to later in the day to address the large amount of solar photovoltaic (PV) power added to the grid over the 

last ten years. 

A summary of what was filed includes: 

1. The Summer Period will be defined as June 1 through September 30 (4 months). Currently, 

Summer is defined as May 1 through the end of October (6 months). 

2. During the Summer Period, both weekdays and weekends will have On-Peak Periods. 
Currently, Summer On-Peak applies only on weekdays. 

3. The Summer On-Peak TOU period will change to 4:00 p.m. to 9:00 p.m. (5 hours). Currently it is 

from Noon to 6:00 p.m. (6 hours). 

4. The Summer Partial-Peak TOU Period will change from 2:00 p.m. to 4:00 p.m. and 9:00 p.m. to 
11:00 p.m. seven days a week. Currently it is from 8:30 a.m. to Noon and 6:00 p.m. to 9:30 p.m. 

weekdays only. 

5. It appears the Winter TOU time periods will not be changing with the exception that weekends 
will now have Partial-Peak rates apply from 8:30 a.m. to 9:30 p.m. Previously, weekends were all 

off-peak. 

If approved by the CPUC as proposed, these changes will impact the CCSD’s annual energy cost. Based 

on currently available information, the following are our estimates of the qualitative effects to individual 

accounts. A thorough assessment of the new tariff(s) and the effects to District energy costs will be 

conducted in the Investment Grade Audit (IGA). 

1. Any non-TOU accounts with a flat rate fee for energy only and no demand charges, such as the A-1 

rate plan, will likely see minimal changes. 



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 13 
 

2. Individual buildings on a TOU rate plan (A-6 or E-19) will likely see reduced annual electrical costs as 

most of the building’s energy use will be earlier in the day before the proposed On-Peak period 

begins and because of minimal weekend use. While beneficial from a rate point of view, this will have 

a negative effect on the financial impacts for measures associated with these buildings. 

3. The WWTP will likely see an increase in costs due to evening and weekend use hours. 

4. Flat-rate Roadway lighting and Traffic Control Lighting should be unaffected by the proposed 

changes. 

PG&E has both Deemed and Customized Rebate Programs in place based on the current rate plans. 

What effect the proposed rate plans will have on rebates is currently unknown. Any estimates made in 

this report are based on the existing programs. Available Utility Programs will be thoroughly assessed in 

the Investment Grade Audit (IGA). 

 

 



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 14 
 

4 POTENTIAL ENERGY CONSERVATION 
MEASURES (ECM) 

4.1 Introduction 
The ECMs were developed through a combination of meetings and interviews with District staff; review of 

recent studies and preliminary design reports; field visits; analysis of utility and benchmark data; and 

energy and economic analysis of potential ECM opportunities. This section presents existing conditions, 

identified solutions, and estimated benefits for each ECM presented in this section.  

4.2 Wastewater Fund ECMs 
ECM-1 Influent Flow Equalization 
ECM-2 Influent Lift Station Modifications 
ECM-3 Modified Ludzak-Ettinger Process Upgrade 
ECM-4 Blower System Improvements 
ECM-5 RAS and WAS Pumping Improvements 
ECM-6 Sludge Thickening 
ECM-7 Electrical Upgrades 
ECM-8 Backup Power 
ECM-9 SCADA System 
ECM-10 Secondary Water System (3W) Improvements 
ECM-11 Effluent Pump Station Improvements 
ECM-12 Sewer Lift Stations 
 

4.2.1 ECM-1: Influent Flow Equalization 

Existing Conditions 

The plant has a design flow of 1 Million Gallons per Day (MGD) and a peak hydraulic capacity of 2.5 MGD 

during storm events. Of the two existing influent equalization tanks, the oldest tank is severely corroded. 

The newer welded tank was recoated in the early 1990s and exhibits fewer signs of corrosion. The two 

tanks are no longer in service. Influent currently flows by gravity from the grit removal system directly to 

the aeration basins. Incoming flows can cause overflow of the grit chamber when two influent pumps 

operate, and it is suspected that significant debris may be reducing the capacity of the piping between the 

grit chamber and the activated sludge basins. During completion of this report, CCSD was completing 

installation of a new influent screening system upstream of the grit chamber. 



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 15 
 

Plant flow cannot be reliably managed without addition of equalization and/or improvements to the 

influent pump station. Management of plant flows becomes particularly important when the existing 

aeration basins are converted (as proposed in ECM 3 below) to accommodate reliable nitrogen removal 

through the Modified Ludzak-Ettinger (MLE) process. To implement the MLE process, the volume in the 

existing aeration basins will be reduced by approximately 16 percent to accommodate an anoxic zone at 

the influent end of each aeration basin. Each aeration basin will have an anoxic zone and aerated zone. 

The ability of the process to absorb flow variations is reduced in these smaller receiving basins. 

Therefore, when the plant implements the MLE process, it will become more important to manage flows to 

maintain process stability, particularly during wet weather flows.  

Based on biological process modeling1 completed by the District, the existing WWTP has a maximum 

monthly flow capacity of 0.95 MGD to meet effluent total nitrogen (TN) concentrations of less than 10 

mg/L when operated in MLE configuration. This capacity corresponds to a peak hour flow of 2.08 MGD 

when historical flow records and peaking factors are reviewed. In order to maintain plant performance 

during peak hour flows, model results indicate influent to the secondary treatment process should be 

reduced to 1.9 MGD.  

Although there is currently no permit condition for nitrogen removal, District staff noted the Regional 

Water Quality Control Board was recommending further limitations on nitrogen loadings at the San 

Simeon Creek lagoon within a draft March 2015 total maximum daily loading report. This earlier draft 

report had a nitrogen target level of 1.3 mg/l (Nitrogen-N) within the lagoon during the dry season to avoid 

bio-stimulation. Since this report, Water Board staff have indicated they were pleased with the nitrate 

removal observed since the CCSD began operating its interim MLE process using temporary piping and 

pumps. Therefore, it is anticipated that permit requirements could become more stringent in the future. 

Measure Description 

This ECM will include construction of new influent equalization tanks and pump station to maintain steady 

flow through the planned MLE process. 

The existing effluent storage basins are not recommended to be utilized for influent flow equalization due 

to the condition of the older tank. In addition, the pump pit between the two tanks is subject to flooding 

from infiltration during high groundwater events.  

It is estimated that a total of approximately 120,000 gallons of flow equalization would be required in two 

tanks. Coarse bubble aeration is recommended to reduce odors and maintain suspension of solids. For 

                                                
1 Enhanced Compliance Action Project and 10% Design- Technical Memorandum No. 1 
(Carollo, 2014)  



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 16 
 

the purposes of this report, it is anticipated that the tanks would be partially buried concrete. Tank 

volume, construction type and configuration would be validated during the IGA.  

Benefits 

• Reduces the risk of overflow 

• Improves treatment plant efficiency, performance, and reliability 

• Coordinates with influent lift station improvements to manage incoming flows and maintain 

biological nutrient removal (BNR) effectiveness 

• Reduces burden on staff 

• Addresses the hydraulic restriction between the grit removal equipment and the aeration basins 

Potential ECM Savings 

This ECM may increase pumping energy as it introduces additional pumping and aeration/mixing stages. 

Additional energy cost would be offset by avoiding potential overloading of mixed liquor suspended solids 

into the clarifiers from the activated sludge process and enhancements to operations, permit compliance, 

and staff impact. Table 2 provides a summary of the estimated construction cost and savings for this ECM. 

 

Table 2: ECM 1: Potential Savings 

ECM Description Total Savings ($) Implementation 
Cost ($) 

1 Influent Flow Equalization 8,337 1,060,000 

 

  



 
 
 
 

 

 
 

PRELIMINARY ENERGY ASSESSMENT REPORT • CAMBRIA COMMUNITY SERVICES DISTRICT 17 
 

4.2.2 ECM-2: Influent Lift Station Modifications 

Existing Conditions 

The WWTP influent lift station utilizes three 25 

Hp constant speed suction-lift pumps to lift 

incoming sewage into the treatment process. The 

pumps operate based on wet well level. The 

pumps are oversized compared to current flows, 

since the plant was designed and constructed 

before water conservation became a common 

practice. The middle pump does not hold prime, 

and downstream processes can overflow when 

two pumps run. 

Measure Description 

This ECM will include installing new higher 

efficiency submersible pumps with variable 

frequency drives (VFDs). The pumps would be 

sized to operate more efficiently at existing flows, 

while ensuring all pumps can pass a minimum 3-inch solid to prevent clogging. The influent wet well will 

be re-coated and new access hatches will be provided for maintenance of submersible pumps. Baffling 

will be considered to minimize aeration and prevent cavitation and binding. This ECM complements 

influent flow equalization (ECM 1 above), but could also be implemented without construction of 

equalization. 

Benefits 

• Reduces energy usage by installing appropriately sized pumps and VFDs 

• Eliminates existing priming problem in middle pump and improves pump reliability 